
Fitting Instructions

ISUZU
D-MAX

This manual contains the Isuzu D-MAX fitting instructions for:

Bull Bar W/ Fog Lights REF: 48002940 (2024-Present)
Bull Bar w/ OEM Fog light and AFN indicator REF: 48002668 (2020-2023)
Front Bumper w/ OEM Fog light and AFN indicator REF: 48002725 (2020-2023)
Front Bumper Middle Hoop w/ OEM Fog light and AFN indicator REF: 48002725 (2020-2023) 
Bull Bar w/ OEM Fog light and indicator REF: 48002771 (2020-2023) 
Front Bumper w/ OEM Fog light and indicator REF: 48002772 (2020-2023)

afn.pt | sales@afn.pt 



INDEX

AFN 4x4 Accessories
REF: 48002940
Bull Bar W/ Fog Lights

REF: 48002668
Bull Bar w/ OEM Fog light and AFN indicator
 
REF: 48002725
Front Bumper w/ OEM Fog light and AFN indicator

REF: 48002753
Front Bumper Middle Hoop w/ OEM Fog light and AFN 
indicator 

REF: 48002771
Bull Bar w/ OEM Fog light and indicator
 
REF: 48002772
Front Bumper w/ OEM Fog light and indicator 

Checklist
Products 48002940, 48002668, 48002725, 
48002753, 48002771, 48002772
Fitting Instructions
Step 1
Step 2
Step 3
Step 4
Step 5
Step 6
Step 7
D-Max 2020-2023
Final Result

3
5
6
8
10
11
12
13
14
15
17

2

Fitting Instructions 



- In this section you have a checklist with all parts included for the installation of your AFN product
- This product should be installed as demonstrated in the product fitting instructions
- If verified that any component is damaged, please contact your nearest AFN distributor
- The specified parts will only fit in the models specified by AFN
- Do not modify any component of the product

This checklist is for product 48002940, 48002668, 48002725, 48002753, 48002771, 48002772

NUMBER DESCRIPTION REFERENCE QTY

1 Bull Bar 47002935 1x

2 Winch Mount 47002309 1x

3 Reinforcement and Recovery Point 
(Right Side)

47002311 1x

4 Reinforcement and Recovery Point 
(Left Side)

47002310 1x

5 Plate w/ Welded Nuts (Right Side) 47012313 1x

6 Plate w/ Welded Nuts (Left Side) 47002312 1x

7 Middle Reinforcement 46010008 1x

NUMBER DESCRIPTION REFERENCE QTY

16 Shims 2.5mm for Bull Bar 46009297 2x

17 Shims 4mm for Winch Mount 46008194 1x

18 Shims 2.5mm for Winch Mount 46008193 1x

19 Plate Bracket 46005518 1x

20 AFN Grill (Right Side) 47002393 1x

NUMBER DESCRIPTION REFERENCE QTY

21 AFN Grill (Left Side) 47002392 1x

22 Wing (Right Side) 47002315 1x

23 Wing (Left Side) 47002314 1x

24 Front Skid Plate 46009289 6x

25 Auxiliary Skid Plate 47002398 1x

26 Bolt M12x20 45001565 6x

27 Bolt M12x30 45001027 2x

28 Washer M12 45000995 4x

29 Washer M12 (Big) 45001250 6x

30 Nylock Nut M12 45001033 2x

31 Bolt M8x25 45001537 2x

32 Washer M8 (Big) 45001267 4x

33 Nylock Nut M8 45001521 2x

34 Bolt M6x20 45000387 4x

35 Washer M6 45001256 4x

36 Nylock Nut M6 45001522 4x

37 Bolt M4x12 45001232 12x

38 Flange Nut M4 45001166 12x

39 Bolt M10x30 45000934 4x

40 Rubber Nut 45001269 4x

41 Blade Clamp for Chassis Rails 46009295 2x

42 Reinforcement Plate for Headlights 46009975 2x

43 Washer Plate 46009303 2x

44 Shims 4mm for Bull Bar 46009296 2x

45 Bolt M6x20 45001829 2x

46 Bolt M12x90 45000084 2x

47 Washer 45001250 16x

48 Nut M12 45001710 8x

49 Bolt M12x40 45001544 4x

50 Bolt M12x30 45001565 2x

NUMBER DESCRIPTION REFERENCE QTY

8 Bracket for Headlight Trim(Right Side) 46012345 1x

9 Bracket for Headlight Trim (Left Side) 46012344 1x

10 Corner Trim Bracket (Right Side) 46012346 1x

11 Corner Trim Bracket (Left Side) 46012343 1x

12 Headlight Trim (Right Side) 46012101 1x

13 Headlight Trim (Left Side) 46012100 1x

14 Corner Trim (Right Side) 46009719 1x

15 Corner Trim (Left Side) 46009718 1x

REF.: 48002940, 48002668, 48002725, 
48002753, 48002771, 48002772

REF.: 48002940, 48002668, 48002725, 
48002753, 48002771, 48002772

REF.: 48002940

CHECKLIST

3

Isuzu | D-MAX



CHECKLIST

NUMBER DESCRIPTION REFERENCE QTY

51 Bolt M10x35x1.25 45001621 6x

52 Bolt M10x35 45001553 6x

53 Washer M10 (Big) 45001251 10x

54 Washer M10 45001254 10x

55 Nylock Nut M10 45001554 2x

56 Bolt M10x30 45001103 2x

57 Nut M10 45001829 4x

58 Bolt M8x25 45001537 2x

59 Washer M8 45001255 4x

60 Nylock Nut M10 45001521 2x

61 Bolt M6x16 45001016 8x

62 Bolt M6x20 45000998 16x

63 Washer M6 45000979 12x

64 Washer M6 45000050 16x

65 Washer M6 (Big) 45000044 2x

66 Rubber Washer M6 45001802 12x

67 Pressure Washer M6 45000170 2x

68 Nut M6 45000057 2x

69 Nylock Nut M6 45000074 8x

70 Bolt M3.5x16 45001123 14x

71 Cage Nut M6 45001012 16x

72 Rubber Nut 45001113 14x

73 Bolt M6x30 45000114 1x

NUMBER DESCRIPTION REFERENCE QTY

74 Bracket for Headlight Trim(Right Side) 46012345 1x

75 Bracket for Headlight Trim (Left Side) 46012344 1x

76 Corner Trim Bracket (Right Side) 46012346 1x

77 Corner Trim Bracket (Left Side) 46012343 1x

78 Corner Trim Bracket 46009975 2x

79 Headlight Trim (Right Side) 46012101 1x

80 Headlight Trim (Left Side) 46012100 1x

81 Corner Trim (Right Side) 46009719 1x

82 Corner Trim (Left Side) 46009718 1x

REF.: 48002668, 48002725, 48002753, 
48002771, 48002772

4

Fitting Instructions 



- Screwdriver star head
- Screwdriver flat head
- Wrench
- Wire cutter
- Ratchet wrench
- Allen wrench
- Crane

WARNING:
Before you begin installation, read all instructions thoroughly.
Proper tools will improve the quality of installation and reduce the time required.

    - This product should be installed as demonstrated in the Product «Fitting Instructions»;
    - The specified parts, will only fit the models specified by AFN;
    - Do not modify any component of the product;
    - It is recommended that this product is installed by specialized and trained personnel;
    - AFN doesn’t take responsability for changes made in the vehicle by its manufacturer;
    - Work safely and use specialized tools at all times;
    - Always use protective gear.

Tools Required

Mouting Time

FITTING INSTRUCTIONS

- 4 Hours
- 2 Persons (recommended)

Size Torque Nm Torque lbft
M6 9Nm 7lbft
M8 22Nm 16lbft

M10 44Nm 32lbft
M12 77Nm 57lbft

5

Isuzu | D-MAX



Step 1

6

Fitting Instructions 



5443

2

4746

3

53

48

4

57

49

52

58

60

51

4155

59

47001254
Washer M10

46009303
Washer Plate

47002309
Winch Mount

45001250
Washer M12 (Big)

45000084
Bolt M12x90

47002311
Recovery Point 
(Right)

45001251
Washer M10 (Big)

45001710
Lock Nut M12

47002310
Recovery Point 
(Left)

45001829
Lock Nut M10

45001544
Bolt M12x40

45001553
Bolt M10x35

45001537
Bolt M8x25

45001521
Nylock Nut M10

45001621
Bolt M10x35x1.25

46009295
Blade Clamps for 
Chassis Rails

45001554
Nylock Nut M10

45001255
Washer M8

x8x2

x1

x16x2

x1

x8

x8

x1

x4

x6

x6

x2

x2

x4

x2x2

x4

7

Isuzu | D-MAX



Step 2

1.

4.

2.

3.

5.

6.

Remove this 
OEM bracket.

OEM Bolts
OEM Washers
OEM Nuts

8

Fitting Instructions 



8 9

73

46012345
Bracket for Headli-
ght Trim (Right Side)

46012344
Bracket for Headli-
ght Trim (Left Side)

45000114
Bolt M6x30

x1 x1

x2

10 11

61 69

45 6571

68

15

13

64 73

7262

67

14

12

70

46012346
Corner Trim Bracket 
(Right Side)

46012343
Corner Trim Bracket 
(Left Side)

45001016
Bolt M6x16

45000074
Nylock Nut M6

45001829
Bolt M6x20

45000044
Washer M6 (Big)

45000074
Cage Nut M6

45000057
Lock Nut M6

46009718
Corner Trim 
(Left Side)

46012100
Headlight Trim
(Left Side)

45000050
Washer M6

45000114
Bolt M6x30

45000113
Rubber Nut M3.5

45000998
Bolt M6x20

45000170
Pressure Washer 
M6

46009719
Corner Trim 
(Right Side)

46012101
Headlight Trim 
(Right Side)

45001123
Bolt M3.5x16

x1 x1

x4 x4

x2 x4x4

x2

x1

x1

x8 x2

x4x4

x2

x1

x1

x4

9

Isuzu | D-MAX



 

Step 3

31

1

32

7

33

45001537
Bolt M8x25

47002935
Bull Bar

45001267
Washer M8 (Big)

46010008
Middle Reinforce-
ment

45001521
Nylock Nut M8

x2

x1

x4

x1

x2

34 35 36

45000387
Bolt M6x20

45001256
Washer M6

45001522
Nylock Nut M6

x4 x4 x4

10

Fitting Instructions 



Step 4

 

5 6 16

45001537
Plate w/ Welded 
Nuts (Right Side)

45001267
Plate w/ Welded 
Nuts (Left Side)

45001521
Shims 2.5mm for 
Bull Bar

x1 x1 x2

44 50 47

45000387
Shims 4mm for Bull 
Bar

45001565
Bolt M12x30

45001250
Washer M12

x2 x6 x6

Easy access

Put the shims that you need.

11

Isuzu | D-MAX



Step 5

Remove grill to make it 
easier to place shim.

1819 27

46008193
Shims 2.5mm for 
Winch Mount

47002398
Plate Bracket

45000934
Bolt M12x30

x1x1 x2

28 30 17

45001103
Washer M12

45001254
Nylock Nut M12

46008194
Shims 4mm for 
Winch Mount

x4 x2 x1

12

Fitting Instructions 



Step 6

7022 23

45001123
Bolt M3.5x16

47002315
Wing (Right Side)

47002314
Wing (Left Side)

x10x1 x1

62 63 66

45000998
Bolt M6x20

45000979
Washer M10

45001802
Rubber Washer M6

x12 x12 x12

WARNING

Move the OEM plastic 
fender against the 
wing(22,23), mark the cut 
line and cut off the excess 
OEM plastic fender.

Still with the OEM plastic 
fender against the 
wing(22,23), drill a hole 
with a diameter of 7mm in 
the same place where the 
holes in the wing are.Then 
use the bolts(70) to screw 
into the holes.

13

Isuzu | D-MAX



Step 7

 

51

24

25 39

45001621
Bolt M10x35x1.25

46009289
Front Skid Plate

47002398
Auxiliary Skid Plate

45000934
Bolt M10x30

x2

x1

x1 x4

56 54 53

45001103
Bolt M10x30

45001254
Washer M10

45001251
Washer M10 (Big)

x2 x2 x2

14

Fitting Instructions 



D-Max 2020 - 2023

1.

4.

2.

3.

5.

Remove this 
OEM bracket.

OEM Bolts
OEM Washers
OEM Nuts

Screw on headlight

15

Isuzu | D-MAX



74 75

46009721
Bracket for Headli-
ght Trim (Right Side)

46009720
Bracket for Headli-
ght Trim (Left Side)

x1 x1

76 7877

61 69

45 65

7168

8280

64

7372

62

6781

79

70

46009724
Corner Trim Bracket 
(Right Side)

46009975
Corner Trim Bracket

46009723
Corner Trim Bracket 
(Left Side)

45001016
Bolt M6x16

45000074
Nylock Nut M6

45001829
Bolt M6x20

45000044
Washer M6 (Big)

45001012
Cage Nut M6

45000057
Lock Nut M6

46009718
Corner Trim 
(Left Side)

46012100
Headlight Trim
(Left Side)

45000050
Washer M6

45000114
Bolt M6x30

45000113
Rubber Nut M3.5

45000998
Bolt M6x20

45000170
Pressure Washer 
M6

46009719
Corner Trim 
(Right Side)

46012101
Headlight Trim 
(Right Side)

45001123
Bolt M3.5x16

x1 x2x1

x4 x4

x2 x4

x4x2

x1x1

x8

x2x4

x4

x2x1

x1

x4

6.

16

Fitting Instructions 



Final Result

17

Isuzu | D-MAX


